Y / { { A

LIBRARIES

UNIVERSITY OF WISCONSIN-MADISON

Technical record. vol. 4, no. 1 March 1978

[s.l.]: Southeastern Wisconsin Regional Planning Commission,
March 1978

https://digital.library.wisc.edu/1711.dlI/CRJXFCER67YCV8R

http://rightsstatements.org/vocab/InC/1.0/

The libraries provide public access to a wide range of material, including online exhibits, digitized
collections, archival finding aids, our catalog, online articles, and a growing range of materials in many
media.

When possible, we provide rights information in catalog records, finding aids, and other metadata that
accompanies collections or items. However, it is always the user's obligation to evaluate copyright and
rights issues in light of their own use.
[...]
cribs. The maximum capacity of this intake was 95 million
gallons per day.

INTAKES — AT PRESENT

North (Linnwood

The Linnwood water intake was completed in 1918, It consists
of a concrete tunnel, 12 feet in diameter, which extends from the
lake shore into the lake a distance of 6,565 feet, where the water
is 67 feet deep. At the shore end of the tunnel, there is a vertical
circular shaft, 15 feet in diameter, which connects with the lake

R i 8

MELY



intake tunnel at a point 81 feet below lake level. The outer end of
the tunnel is 150 feet below lake level and terminates in a
submerged crib. The crib rests over the top of a vertical lake
shaft. The eight-sided crib is 80 feet wide and 12 feet high.

The Linnwood intake crib is located about five miles from the
mouth of the Milwaukee harbor, The capacity of the timber
intake crib is approximately 370 MGD (million gallons per day)
at a velocity of five feet per second. The intake is presently
supplying raw water to the Linnwood Avenue Purification
Plant, but is designed to supply raw water to the North Point
and Riverside pumping stations in an emergency.

A shore tunnel, nine feet in diameter and approximately twenty
feet below lake level, extends from the shore shaft up to each
pumping station (North Point and Riverside). Through these
tunnels, either raw or filtered water can be delivered to the
pumping stations. From these supply tunnels branches lead to
the pump wells located in the basement of each station.

South (Texas)

After World War II, it became apparent that the upward surge
of local industries, as well as of population itself, was placing a
severe strain on Milwaukee’s existing water supply facilities.
By 1955, the demand for water began to surpass the available
supply capacity. Consulting engineers were contracted to make
a complete study of the situation and to prepare plans for
launching a vast waterworks project, the initial phase of which
would add 100 MGD to the existing 275 MGD capacity of the
city’s system. The primary step in this improvement program
was the construction of an additional raw water intake.

Milwaukee’s Southside was chosen as the logical area for a
complete water treatment facility. Construction of a nine-feet-
in-diameter concrete water intake line was begun in June of
1959 and completed in September of 1960. This intake, the
Texas Avenue Intake, extends into Lake Michigan a distance of
7,600 feet, beyond any contaminated waters which might exist
near the shore, where it terminates in a submerged steel crib
fifty feet under water. The intake and crib design provides for a
capacity of 300 million gallons daily.

\\

wl
H Y
- LINNWOOD o0
PURIFICATION

DOWNER _ AVE

KENWOOD AVE.

LINNWOOD _AVE.

9 FT. TUNNEL.— 710!
LOCUST 8T,

—_— T
11/2 MILES

LAKE

;_lI_JI_r_lI_lL_II_IL_Jl_JI_
r

OAKLAND AVE.

A

|_sraproro _ave.

HUMBOLDT

ye=|

Jun

DIAGRAM SHOWING THE NORTH POINT AND LINNWQOD
INTAKES, COMPLETED IN 1895 AND 1918 RESPECTIVELY.
WATER SUPPLY TUNNELS TO NORTH POINT AND RIVER-
SIDE STATIONS ARE ALSO SHOWN.

W

|

Due to the three and one-half mile distance between the lake
and the southside treatment facility, a pumping station is
required to transmit the lake water to the Howard Avenue
Purification Plant. Construction of this station (Texas Avenue
Raw Water Pumping Station) was started in November of 1959.
This blast-resistant station draws lake water through the
intake pipeline, adds chlorine, and pumps the chlorinated
water through a conduit to the treatment plant.

The raw water pumping station is equipped with seven
electrically driven centrifugal pumps, four rated at 1,250
horsepower each, and three rated at 2,000 horsepower each. The
combined capacity of the seven pumps is 305 MGD. Texas
Station is unmanned, with pumping operations being remotely
controlled from the Howard Purification Plant “load center.”
Texas Station was placed into service in June of 1962,

The chlorinated lake water is conveyed to the treatment plant
through an 80-inch prestressed conerete conduit. The conduit
route, 18,300 feet long, is shown in the diagram on this page. At
various points along the route, the depth of the conduitreaches
nearly 30 feet. The cost of this raw water conduit was over $3.8
million, or roughly $200 per foot.

TREATMENT — BEFORE 1939

Originally, Lake Michigan water was of the highest quality,
and could be pumped untreated into the water mains for
consumption. By the early 1900’s, however, bacteria from
Milwaukee’s polluted harbor began to reach the raw water
intake when winds and currents were adverse. In 1910, during a
high incidence of typhoid fever, immediate steps were taken to
sterilize the raw water. Three wooden tanks were erected at
North Point Station above the intake pipe, and hypochlorite of
lime (bleaching powder) was mixed in the tanks and added to
the water. By 1913, a permanent sterilization facility was
constructed along with a laboratory, and more accurate
chlorination by mechanical means was effected. After 1910, by
the way, the typhoid fever death rate began to drop, and for
many years now, the disease has been almost non-existent.

(=S .

s st

—J___JL__
[ ]

A

MAN 18,300 FT.

MOWARD  AVE =

= — | W
| rmmicarion f | \\"‘\
S5 | : W

=
S| souivas _we

—

TEXAS AVE. INTAKE WITH
PURIFICATION PLANT.

CONDUIT TO HOWARD



L i
FIRST WATER TREATMENT EQUIPMENT, 1910.

Occasional turbidity and objectionable water tastes could not
be controlled merely by adding chlorine, and the need for a
filtration plant was gradually recognized. Construction of the
Linnwood Purification Plant was authorized in 1933, and
completed in 1939, ushering in a new era of Water Works
operations.

TREATMENT — PRESENT FACILITIES

Linnwood (North Side)

The Linnwood plant is an imposing structure of modernized
Gothic design, located on a twenty-four acre man-made site at
the shore of Lake Michigan (3000 N. Lincoln Memorial Drive).
It contains six raw water pumps, with a total capacity of 375
million gallons per day, 2 coagulation basins, each 300’ x 375" x
28’ 32 filters, each 38’ x 57', and 3 filtered water reservoirs with
a combined capacity of 30 million gallons.

Although now nearly 40 years old, the Linnwood plant is still
an up-to-date facility, due to an extensive renewal program
which began in the 1960’s. Chemical feed, electrical and filter
control systems were replaced and filter operations placed
under remote control.

The Linnwood plant’s capacity is rated at 275 million gallons
per day (MGD), although it has been operated at higher rates
for brief periods. The highest day’s production occurred in 1961
and was 267 million gallons. In the following year, the Howard
Avenue water treatment plant was placed into service, and so
the Linnwood plant has never since equalled its 1961 record.

Howard (South Side)

The Howard Avenue Purification Plant, located at South 6th
Street and West Howard Avenue, has a present filtering
capacity of 100 million gallons of pure water daily. This modern
plant contains eight filters, each filter bed being approximately
49 feet by 69 feet, with a capacity of twelve and one-half MGD,
at a filtration rate of three gallons per square foot per minute.
Filtration operations at the Howard plant are semi-automatic,
with most filtering operations being controlled from the
Howard “load center.” Washing of the beds is done by manual
valve operation. The Howard Plant contains two clearwells for
storage of filtered water, with a combined capacity of 35 million
gallons, and one 500,000 gallon wash water tank.

Construction of this filtration facility was started in 1960 and
took two years to complete. This plant can ultimately be
expanded to a capacity of 300 million gallons per day.

THE TREATMENT PROCESS

Although the Linnwood and Howard Purification Plants differ
in size and specific operational designs, the methods of water
treatment are basically the same. The rapid-sand method of
filtration is used to purify the water used in Milwaukee.

Raw water is taken from Lake Michigan, by methods
previously described, and pumped to the mixing basins in the
purification plants. Here the water receives all chemicals of
treatment; chlorine, alum, activated carbon, and ammonia.
Hydrofluosilicic acid is added to the filtered water. This
chemical, for the prevention of tooth decay, was added to the
Milwaukee water supply for the first time on July 22nd, 1953.

After the mixing process, a chemical reaction (coagulation)
between the alum and the natural alkalinity in the water
produces a white, insoluble, snow-flake-like substance called
“floc.” The complete mixing and coagulation process takes
approximately one hour.

The coagulated water passes slowly through the sedimentation
basin. During its passage through this basin, which requires
about four hours, the “floc”, being heavier than water, tends to
settle to the bottom of the basin, taking with it a large
percentage of the bacteria and suspended matter present in the
water. This prevents the filters from becoming unduly loaded,
and also lengthens the time between the washing of filters.

During certain seasons of the year, activated carbon is added to
the raw water pipeline to help eliminate tastes and odors
produced by microscopic plants (algae) and animals (protozoa),
called plankton; also tastes and odors due to industrial wastes.
If desired, potassium permanganate can also be added to the
South Side raw water pipeline, to eliminate musty tastes caused
by adverse winds carrying harbor water toward the intake.

From the settling basin, the water passes on to the filters, which
are composed of layers of sand and gravel. The sand and gravel
in each filter bed at both filter plants totals 51 inches in depth. A



LINNWOOD PURIFICATION PLANT

HOWARD AVENUE PURIFICATION PLANT

IOWARD AVENUE  PURIFICATION PLAN
_ MILWAUKEE  WATER WORKS




LENGTH & WIDTH OF
FILTER BOX 45%x57'

WASH WATER GULLET

TYPICAL FILTER BOX
WATER PURIFICATION PLANT
MILWAUKEE., WISCONSIN

TER UNDER DRAIN

=/

4°C.L PIPE-9°CTRS.

PR

_—

R B R R, PRI
a CLEAR WELL BELOW FILTER HOUSE

A CROSS-SECTION OF A TYPICAL FILTER BED.

THE MIXING CHAMBER AND PADDLES OF ONE OF THE

TWO COAGULATION BASINS AT LINNWOOD. THE MIXING
PROCESS TAKES ABOUT ONE HOUR.

very important feature of the filter process is the gelatinous
“mat’” which is formed on top of the sand. This “mat” consists
of the unsettled “floc”, bacteria and other suspended matter
that is carried on to the filter with the applied water. In forming
this “mat”, the voids between the sand grains are filled with
this material to a depth of about one inch from the top of the
filter bed.

The gelatinous “mat” is the actual filtering medium in the
removal of the “floc”, bacteria and other suspended matter, as
the water trickles through the filter beds into a system of under-
drains, from where it is conducted to the filtered water
reservoirs. A small additional dose of chlorine, together with
anhydrous ammonia and hydrofluosilicic acid, is applied to the
filtered water. The purpose of anhydrous ammonia is to prevent
chlorinous tastes. When combined with chlorine it forms
chloramine, which is a more stable sterilizing agent than
chlorine alone.

Treated water is accumulated in the filtered water reservoirs,
from where it flows to the pumping stations for transmission to
the water consumer; of whom there are nearly 900,000 served by
the Milwaukee Water Works at present.

CHEMICALS

The application of the various chemicals in the water treatment
process is carefully inspected and regulated to conform to the
varying conditions of the raw water. These chemicals, with the
exception of fluorine and a small chlorine residual as required
by the Wisconsin State Board of Health, are entirely eliminated
from the treated water before it leaves the treatment plants.
Each chemical is carefully applied to serve a particular
purpose, and is filtered out after this purpose is accomplished.

The average chemical doses amount to:

POUNDS PERMG*
Aluminum Sulfate 110
Activated Carbon
(when used)** 10 to 100

Anhydrous Ammonia 2
Hydrofluosilicic Acid 34
Chlorina — Pre. 15

Post 1

*one million gallons
**yaries greatly with the condition of the raw water



FILTER WASHING

When the accumulated waste matter clogs the filter bed to a
point where a reduction in the rate of filtration is apt to be
produced, it becomes necessary to “wash” the bed. This is
accomplished by closing the inlet and outlet valves to the filters
and reversing the flow, using filtered water from the wash
water tank. The wash water is forced up from the bottom,
agitating the filter bed so that the sand is raised and held in
suspension while the dirt and accumulated matter is washed
into the troughs directly above the bed and into the waste
system. When the filter bed is clean, asindicated by clean wash
water rising through it, the valve is closed, and as the water
recedes, the sand, which has been held in suspension, grades
itself hydraulically as it settles back into its original position.

A VERTICAL TRIPLE EXPANSION CRANK AND FLY-WHEEL PUMP, IN SERVICE FROM 1924-1968 AT RIVERSIDE

PUMPING STATION.

The filter bed is now ready to be placed back in service. The
complete washing process takes from five to ten minutes, The
wash water is reclaimed by leading it from the filter wash drain
to a recovery basin, where again the sludge is removed and the
reclaimed water is sent back to the rapid mix basin. This water
then goes through the entire treatment process once again.




WATER PUMPING — HISTORY

The original North Point Pumping Station, on the lake shore
across from Bradford Beach, was placed into operation on
September 14th, 1874. Because of the increasing water
demands of a growing community, this station was revised
several times until 1929, when the station was expanded to the
size it remained until it was retired from service. After 1929,
North Point contained eight pumping engines of the vertical
triple expansion crank and flywheel type with a total combined
pumping capacity of 126 MGD. This plant remained in service
until October, 1962, when it was replaced by an electrically
powered pumping station constructed at the same location. Old
North Point station was demolished in 1965.

The first high-pressure pumping station in Milwaukee was
located on the southwest corner of Chestnut and Eighteenth
Streets, and was operated from July of 1878 until September of
1887. On this date the new high-service pumping station on
North Avenue between Tenth and Eleventh Street was
completed and placed into service. This station was in service
until November of 1924.

Riverside Pumping Station, located on the west bank of the
Milwaukee River at Chambers Street, was placed into opera-
tion in July of 1924, and originally contained four triple
expansion steam pumping engines. These engines, each taller
than a three story building, made very efficient use of steam,
because the same steam performed work in three successively
larger cylinders before its energy was used up (hence the term
“triple expansion”). Although two of these engines were retired
before 1955, the other two performed faithfully until 1968 when
they were scrapped and replaced by electrically powered
pumps. Meanwhile the first of three steam turbine powered
pumps was installed in 1928, and remained in service until
1967, when the Riverside electrification program was begun.

Unlike modern centrifugal (revolving bladed) pumps, steam
pumping engines operated somewhat like the old hand pumps
still found at some picnic sites today. Each upward stroke of the
plunger forced water in the pump cylinder out into the water
mains. This uneven action provided the basis for a structure
which is today a Milwaukee Landmark. Since the 1873 original
pumping equipment consisted of only two pumping engines,
some means had to be devised to prevent a pulsating action in
the mains, from the up-and-down strokes of the pumps. A
standpipe four feet in diameter gnd 125 ft. high was therefore
erected on the high ground above North Point Pumping station,